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ESI LEATHER 
PUCANGAN RT 2 RW X BUMIREJO MUNGKID 
 
The following sample was (were) submitted and identified by the client as: 
 
 

Sample No. Sample Description 

A COW LEATHER IN BLACK COLOR 

 
Client’s reference No. : 2010001186 

Buyer : For Self Reference 

Order No.  : - 

Style No. : - 

Lot No. : - 

End Use : - 

Age Grade : - 

Season : - 

Manufacturer : - 

Country of Origin : - 

Country of Destination : - 

Sample Receiving Date : Jan 15, 2020 

Test Performing Period : Jan 15, 2020 – Jan 21, 2020 

Test Results : Please refer to the next page(s). 

 
Signed for and on behalf of 
PT. SGS Indonesia 
 
 
 
 
 
                                             . 
Maulana Yusuf 
Technical and Client Program Manager 
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Test Result: 
 

 
Tensile Strength   
(ISO 3376:2011) 

 

 A  
 Strength 

(N/mm2) 
 

Parallel to the backbone 28.1  
Perpendicular to the backbone 22.1  

 
 

Elongation   
(ISO 3376:2011) 
 A  
 Elongation 

(%) 
 

Parallel to the backbone 35.5  
Perpendicular to the backbone 40.9  

 
Remark = Thickness : 1.7 mm 
                 % : Percentage 
                N/mm2 : Newton Per Milimeter Square 
 
 
Tearing Strength  
(ISO 17696:2004) 
 
  A  
Parallel to the backbone (N)  99.7  
Perpendicular to the backbone (N)   103.2  
 
Note: N = Newton 
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Sample Picture 
 
 

 
 

 
**********End of Report********** 
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